

ALADDIN SCIENTIFIC CORPORATION
14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-06-30 12:03:46
Date of Next Testing: 2029-06-29 12:03:46
Product Name: **Carbon nanotube, single-walled**
CAS Number: 308068-56-6
Specifications & Purity: $\geq 95\%$ ($\geq 99\%$ as carbon nanotubes), 0.84 nm average diameter
Lot #: F2629671
SKU #: **C434648**
Version: **1**
Analysis #: **727454**
Storage Temperature: Room temperature,Desiccated,Cool

Parameter	Limit Values	Result
Carbonaceous Purity(TPO Method)	95-100 (%)	96.00000 %
Diameter	0.8-1 (nm)	0.96500 nm
Appearance(C434648)	Black Powder	black powder



John Su
QA & QC Manager